









What is the Osmotic Pressure Potential?

- → Blister water contains: Sodium, Potassium, Silicon and traces of other dissolved minerals including Boron, Magnesium, Tin and other stuff!
- → Calculated osmotic suction pressures for different blister water samples found to range from 300 to 400 kPa (43 to 58 psi)!
 - → Reinforces finding that water extracted from membrane blister tended to be under some positive pressure
 - → As blisters form and grow, the membrane delaminates so full pressures are never realized
 - → For reference brackish water = 25 kPa (3.6 psi), seawater 2500 kPa (363 psi)

RDH

What A	bout Po	lyureas		RD
Membrane Sample Name	Membrane Thickness: Average, mils Range, mils	Osmotic Flow Rate Average, g/m²/day Range, g/m²/day	Water Absorption - % & Time to Reach Equilibrium	Inverted Vapour Permeance as Measured: US Perms
Grey	83	2.9	1.5%, <7 days	1.4 US Perms
Brown	78	2.0	2.0%, <7 days	2.2 US Perms
Beige	83	2.3	1.6%, <7 days	1.2 US Perms
Grey 2	135	2.9	0.6%, <7 days	1.9 US Perms
Grey 3	34	5.3	1.3%, <7 days	3.5 US Perms
Orange	106	2.3	1.2%, <7 days	1.2 US Perms
Green	74	2.9	1.6%, <7 days	2.1 US Perms

Membrane Sample Name	Vapour Permeance of 100 mil Standard Thickness: (US Perms)		Water Absorption: % by Mass		Osmotic Flow Rate, Thickness Average, g/m²/day
	Wet Cup	Inverted Wet Cup	At 20 days	At 250 days	
AFU -Asphalt Free Urethane Resin	0.08 US Perms	0.08 US Perms	1.6%	>4.5% (has not stopped)	~0.7 (87 mils)
PE – Polyester Based System	0.26 US Perms	0.27 US Perms	1.3%	0.2%	0.4 (55 mils)
PE2 Two component polyester system	0.31 US Perms	0.33 US Perms	1.7%	0.8%	0.5 (54 mils)
PMMA – Poly Methyl MothAcrivato	0.27 US Perms	0.28 US Perms	1.7%	>4.4% (has not stopped)	~0.8 (65 mils)

ed Flags	to Look O	ut For		RD
TECHNICAL D	АТА			
Property	Typical Value	Test Method		
Solids Content By Weight	98%	ASTM D-1644		
Solids Content By Volume	98%	ASTM D-2697		
Tensile Strength	70 psi	ASTM D-2370		
Elongation	440%	ASTM D-2370		
Water Vapor Transmission	0.07 perm inches	ASTM E-96	2.3 US Perms!	
Shore 00 Hardness	55	ASTM C-661		
Low Temperature Flex	-20° F (-28.9° C) pass ¼" (6.4 mm) mandrel	ASTM D-816		
Shrinkage	No visible shrinkage after 14 days			
Service Temperature	-40° F - 158° (-40° - 70° C) continuous service			
Minimum Application Temperature	Above 30° F (-1° C) and rising			

PROPERTY	RESULTS		TEST METHOD	
	High-Build System	Standard System		
Tensile strength, psi (MPA)	200 (1.4)	150 (1.0)	ASTM D 412	
Average elongation, %	3001	600	ASTM D 412	- 1
100% modulus, psi (Mpa)	80 (0.6)	80 (0.6)	ASTM D 412	
Moisture-vapor permeability, dry perms	0.075	0.1	ASTM E 96	1.7 US Perm (DRY CUP)
Crack bridging test, cycled 10 times per 24 hours at 15°F (-9°C)	Passed ¼"; no loss of bond o or cracking exhib	Passed ½e"; r no loss of bo ited or cracking e	ASTM C 836 and exhibited	
Extensibility after heat aging		No cracking	ASTM C 836	
Adhesion in peel, lbs/in (1 lb/in minimum)	5		ASTM C 836	
Weight loss, % (20% max)		16	ASTM C 836	
Results shown are typical but are not intend 'Tested in direction of greatest elongation of	ed as performance criteria fabric	for on-site installed ma	terial.	
bitumen-modified polyurethane.	PROPERTY	WUE		
Compliances	Minimum recovery, %	90		
ASTM C 836	Swelling in water, 3 days at room temperature	NE		
developed by CGSB	Service temp, range, "F ("C) Misimum	-45 (-40)		

PROPERTY	TEST METHOD	TYPE 1	TYPE 2
Consistency		Thixotropic	Thixotropic
Shore "A" Hardness:	ASTM D-2240	40 ± 5A	35 ± 5A
Tensile Strength (psi) (N/sq.m)	ASTM D-412	300 ± 10 (2.1 N/m ²)	436 ± 10 (3.0 N/m ²)
Percent elongation	ASTM D-412	700 ± 10% min	700 ± 10% min
Adhesion to concrete	ASTM D-903-98	14.9 lb./in (2.79kg/cm) No peel /film break	19 lb./in (3.38kg/cm) No peel /film break
Hydrostatic Pressure Resistance	ASTN D 751-00		94 PSI (0.65 N/sq.m)
Resistance to Decay	ASTM D-154	No surface defects	No surface defects
Moisture Vapor Transmission (grains/hr./sq.ft)	ASTM E-96-00 (procedure B) water method	0.72	0.72
Water Vapor Transmission (grains /hr/sq.ft.)		N.av.	1.563
Two m 0.72 W	easurements? /VT works out to ~	1.8 US Perms (We	t cup)

